
PARTS LIST

CONTENTS

QC-T

1. QC-T ...............................................................................1 ~ 2

P/N 524205

2015. 11.



- 1 -

1.	QC-T
	

31

30

28

29
17

27
18 21

8

7
1614

25

26

36

33

34

35

2223 32

37

38

6

19

20

5

24

91011

1239
13

14
15

16 14
17
18 29

28

27

30

31

3
4

40

41

2 42



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

1-1	 364526	 QC-T	 1		
1-2	 237170	 Driveshaft Tube Ass'y	 1		
1-3	 236843	 Driveshaft	 1	 758L	
1-4	 216079	 Stopper	 1		
1-5	 237740	 Cultivator	 1	 Incl.6-39	

1-6	 587272	 Wheel Gear	 1		
1-7	 587273	 Driveshaft	 1		
1-8	 587274	 Woodruff Key	 1		
1-9	 587275	 Bearing	 1	 #6901ZZ	
1-10	 587276	 Washer	 1		

1-11	 587277	 Thrust Bearing	 1	 #1226 Incl.12	
1-12	 587278	 Thrust Washer	 1		
1-13	 587279	 Bearing	 1	 #6001ZZ	
1-14	 587280	 Snap Ring	 3	 H28	
1-15	 587281	 Plug	 1		

1-16	 587282	 Bearing	 2	 #6902	
1-17	 587283	 Oil Seal	 2	 TC15286	
1-18	 587284	 Cover	 2		
1-19	 587285	 Gasket	 1		
1-20	 587286	 Oil Pan	 1		

1-21	 587287	 Grease Nipple	 1	 M6	
1-22	 587288	 Collar	 1		
1-23	 587289	 Spacer	 1		
1-24	 587290	 Screw	 4	 M5x10	
1-25	 587291	 Cap Screw	 1	 M5x10	

1-26	 587292	 Cap Screw	 1	 M6x30	
1-27	 587293	 Cutter Holder	 2		
1-28	 587294	 Pin	 2		
1-29	 587295	 Clip	 2		
1-30	 587296	 Rotary Cutter	 2		

1-31	 587297	 Bolt	 6	 M5x14	
1-32	 587298	 Cutter Guard	 1		
1-33	 587299	 Bracket	 1		
1-34	 587300	 Treaded Bracket	 1		
1-35	 587301	 Collar	 1		

1-36	 587302	 Cap Screw	 2	 M6x20	
1-37	 587303	 Cap Screw	 2	 M5x15	
1-38	 587270	 Gearcase	 1		
1-39	 587271	 Worm Shaft	 1		
1-40	 221501	 Label	 1	 Warning	

1-41	 221502	 Label	 1	 Caution	
1-42	 237748	 Instruction Manual	 1		


